

IX. TEST RESULTS

Test results calculated on the basis of the areas under the curves of flame spread distance and smoke developed versus time are provided in the table below for calibration materials and for:

10mm Eyong Natural Parklex 1000 Panels

Material Description	Flame Spread Index	Smoke Developed Index
High Density inorganic Reinforced Cement Board	0	0
Red Oak Flooring	100	100
T-10443	40	35,

OBSERVATIONS: Veneer consumed over burner area.

REMARKS: None

CONCLUSIONS: Based on one test, the Flame Spread Index, calculated according to ASTM E 84, meets Class B (Class II) - 75 or under flame spread.